44393 PARTS LIST 3 | 1/4*-20 wASHERS
CORSA PERFORMANCE 1 | corsa FILTER BOX 1 | 4 x 3¢ HuMP HOSE 2 | 174* X 7/8* WASHERS
PART NO. 44393 1 | CORSA FILTER BOX LID 1 | #0S6 cLAMP 1 | 19754 MAF GASKET

1 | corsa AIR DucT 2 | #064 cLAMPS 2| 4 MM X 10 SCREWS
INSTALLATION INSTRUCTIONS 1 | CORSA FILTER BOX ADAPTER 1 | #o72 cLamp 1 | 5/8° X 12° BREATHER HOSE
TECH SUPPORT: (800> 486-0999 1 | POWERCORE FILTER W/CLAMP | 1 | & MM X 25 BOLT 4 | 1/4°-20 TRUSS HEAD SCREWS
WWW.CORSAPERFORMANCE.COM 1 | CODLANT RESERVOIR BOTTLE | 1 | 6 MM NUT 4 | 174" RUBBER WASHERS
1 | cooLanT TRAY 3 | 1/4°-20 BOLTS 1 | cooLANT BOTTLE FITTING
1 | 4 x 3 1/2° REDUCER 4 | 1/4'-20 LOCK WASHERS 1 | corsa o-RING
i = i .
TOP VIEW . <{ Lﬁ’ym2(97§i
i e i ™ __/’ /‘..4
THROTTLE [PERFCOIRMIANCGE
BODY s
| I CORSA WATER
—_— RESERVOIR
#056 ——mmD CONTAINER TRAY
Ry S/8° X 12° (3) 1/4°-20 BOLTS . ,
4 X 3 1/2° BREATHER (3) 1/4* LOCK WASHERS c X
REDUCER HOSE (3) 1/4* WASHERS fz .
CORSA FILTER BOX s >
Q%Y O AR CORSA FILTER BOX ADAPTER = .
HOSE T=] e
CORSA it '—-J//F'}‘————'{‘l
AIR DUCT Lo I ' ! ! !
i
=i : | | :
| | | | 1
MAF SENSOR =— | = = ! 1
GASKET arx 3 Lo O TN ]
AT HUMP HOSE wb 4
MAF SENSOR #064 #0072 \ / e
CLAMP CLAMP CORSA FILTER BOX LID

SIDE

(2> STAINLESS
STEEL SCREWS 44

ﬁ' (4) 1/4°-20 TRUSS HEAD SCREWS
(4) 1/4" RUBBER WASHERS

NOTE: REMOVE AND REUSE
EXISTING RADIATOR CAP
AND PREEXISING STOCK

FILTER BOX
ADAPTER

TR

CODOLANT
STOCK HOSE

&

MOUNTING BOLTS.

[ 1

CORSA WATER
RESERVOIR

COOLANT
BOTTLE

. i i
NOTE: REPLACE THE FACTORY O-RING

INSIDE OF THE COOLANT LINE WITH THE
SUPPLIED CORSA DO-RING.

(2) 3/8" WASHERS
(@) 3/8" LOCK WASHERS
(2> 3/8"-20 BOLTS




	Page 1

